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11AX80SISO_Ant4_5690

Spectrum |

(=)

Ref Level 20,00 deém  Offset 15,75 dB & RBW 1 MHz
o Att 30dB SWT 22,7 s @ VBW 3 MHz
Count 100/100

Mode Auto FFT

(@ 1rm view

10 dBm

M1[1]

0.65 dBm
5.683520 GHz

M1

0 dem

]

-10 dBm (

-20 dBm

55 G|

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.69 GHz 691 pts

Span 160.0 MHz
E—

1

Date: 29.DEC.2024 20:21:09

11AX80SISO_Ant4_5775

Spectrum

(=)

Ref Level 20.00 dBm  Offset 15,58 dB @ RBW 500 kHz
e Att 30dB SWT I7.8 s @ VBW 2 MHz
Count 100/100

Mode Auto FFT

(@ 1rm view

M1[1]

-2.42 dBm
5.781020 GHz

10 dBm

0 dBm M1

wwwmw

-10 dBm (

-20 dBm

530 B

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.775 GHz 691 pts

Span 160.0 MHz

1

Date: 29.DEC.2024

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AU7

Page Number : A73 of AB4



seanron cas. FCC RF Test Report Report No. : FR4D1311E

Single RU

Maximum conducted output power

Test Result
st Antenna] 1ed A X0 st C;gvr?lg:el CI:D;CtI):e FaDcct:or RS Corli(ijrﬁ(iited el = ElIrFrill:lT \Verdict]
Mode (MHz) Size Index |Power [dBm] | [%] |[dBm] [dBm] [dBm] [dBi] | [dBm] [dBm]
26Tone | RUO | 9.5 8.17 [95.28| 0.21 | 8.38 | <24.00 |-6.50| 1.88 | --- |PASS
5180 | 52Tone |RU37| 12.5 | 11.39 [95.28| 0.21 |11.60| <24.00 |-6.50| 5.10 | --- |PASS
106Tone |RU53| 15.5 | 14.48 [95.28| 0.21 |14.69| <24.00 |-6.50| 8.19 | --- |PASS

26Tone | RU8 9 8.23 |95.28| 0.21 | 8.44 | <23.98 |-6.70| 1.74 [<26.99 PASS

5320 | 52Tone |RU40| 12 | 11.33 [95.28| 0.21 |11.54 | <23.98 |-6.70| 4.84 [£26.99| PASS

106Tone |RU54| 15 | 14.41 |95.28| 0.21 |14.62| <23.98 |-6.70| 7.92 [<26.99| PASS

26Tone | RUO | 9.5 | 8.98 |95.28| 0.21 | 9.19 | <23.98 [-6.90| 2.29 [<26.99 PASS

5500 | 52Tone |RU37| 12.5 | 11.83 [95.28| 0.21 |12.04| <23.98 |-6.90| 5.14 [£26.99| PASS

106Tone |RU53| 15.5 | 15.01 |95.28| 0.21 |15.22| <23.98 |-6.90| 8.32 [<26.99| PASS
11AX20SISO| Ant4

26Tone | RU8 | 10 9.32 |95.28| 0.21 | 9.53 | <23.98 |-6.90| 2.63 [<26.99 PASS

5700 | 52Tone |RU40| 13 | 12.35 [95.28| 0.21 |12.56| <23.98 |-6.90| 5.66 [£26.99| PASS

106Tone |RU54| 16 | 15.33 |95.28| 0.21 |15.54| <23.98 |-6.90| 8.64 [<26.99 PASS

26Tone | RUO | 9.5 | 8.75 [95.28| 0.21 | 8.96 | <30.00 |-6.70[ 2.26 | -- |PASS
5745 52Tone |RU37| 12.5| 11.73 |95.28| 0.21 {11.94| <30.00 [-6.70| 5.24 --- |PASS
106Tone |RU53| 15.5 | 14.90 [95.28| 0.21 |15.11| <30.00 |-6.70| 8.41 | --- |PASS
26Tone | RU8 | 9.5 | 890 (95.28| 0.21 | 9.11 | <30.00 |-6.70| 2.41 | --- |PASS
5825 52Tone |RU40| 12.5 | 11.96 (95.28| 0.21 |12.17| <30.00 |-6.70| 5.47 | -- |PASS
106Tone |RU54| 15.5 | 14.97 |95.28| 0.21 |15.18| <30.00 |-6.70| 8.48 | --- |PASS
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Maximum power spectral density

Test Result
Test Ru Ru Result Limit
Antenna | Freq(MHz) . Verdict
Mode Size Index [dBm/MHZ] [dBm/MHZz]

26Tone RUO 6.71 <11.00 PASS

5180 52Tone RU37 6.74 <11.00 PASS

106Tone RU53 6.88 <11.00 PASS

26Tone RU8 6.78 <11.00 PASS

5320 52Tone RU40 7.00 <11.00 PASS

106Tone RU54 6.60 <11.00 PASS

26Tone RUO 6.48 <11.00 PASS

5500 52Tone RU37 6.61 <11.00 PASS

106Tone RU53 6.61 <11.00 PASS

11AX20SISO Ant4

26Tone RUS 7.11 <11.00 PASS

5700 52Tone RU40 7.02 <11.00 PASS

106Tone RU54 6.91 <11.00 PASS

26Tone RUO 3.46 <30.00 PASS

5745 52Tone RU37 3.46 <30.00 PASS

106Tone RU53 3.49 <30.00 PASS

26Tone RU8 3.39 <30.00 PASS

5825 52Tone RU40 3.72 <30.00 PASS

106Tone RU54 3.53 <30.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and is compensated in the graph.
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Test Graphs
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11AX20SISO_Ant4_5180_106Tone_RU53
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11AX20SISO_Ant4_5500_26Tone_RUO
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11AX20SISO_Ant4_5500_106Tone_RUS53
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11AX20SISO_Ant4_5700_52Tone_RU40
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11AX20SISO_Ant4_5745_26Tone_RUO
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11AX20SISO_Ant4_5745_106Tone_RUS53
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
72.0
64.0
15E RS5247-QP
56.0 |
15E RSS247-AVG
48.0 |
40.0
32.0 +
24.0
16.0
8.0
V15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-1 2024 LINE
(ver Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
MHz ~ dBuV dE ~ dBuV  dBuV B dE
1 0.159 43.06 -22.46 65.52 32.50 0.11 10.45 QP
2 0.159 33.46 -22.06 55.52 22.90 0.11 10.45 Average
3 0.217 36.45 -23.47 £2.92 28.91 0.08 10.46 QF
4 0.217 30.75 -22.17 52.92 20.21 0.08 10.46 Average
5 0.476 35.14 -21.27 56.41 24.80 —0.09 10.43 QF
6 0.476 27.84 -18.57 46.41 17.50 —0.09 10.43 Average
7%  0.727 38.38 -17.62 56.00 28.20 -0.15 10.33 QP
8 0.727 26.08 -19.92 46.00 15.90 —0.15 10.33 Average
9 1.191 36.67 -19.33 56.00 26.60 —0.19 10.26 QF
10 1.191 20.57 -25.43 46.00 10.50 -0.19 10.26 Average
11 1.511 35.55 —20.45 56.00 25.50 —0.20 10.25
12 1.511 20.55 —25.45 46.00 10.50 —0.20 10.25 Average
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: Temperature : 25.3~26.2°C
Test Engineer : |Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
72.0
64.0
15E RS5247-QP
56.0 |
15E RSS247-AVG
4.0 |
40.0
320 i
24.0
16.0
2.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2024 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
MHz ~ dBuV dE ~ dBuv  dBuv dB dE
1 0.175 41.38 -23.34 64.72 30.79 0.13 10.46 QF
2 0.175 33.78 -20.94 54.72 23.18 0.13 10.46 Average
3 0.237 38.29 -23.93 £2.22 27.80 0.02 10.47
4 0.237 28.69 -23.53 52.22 18.20 0.02 10.47 Average
5*  0.697 37.97 -18.03 56.00 27.79 —0.18 10.34
6 0.687 27.47 -18.53 46.00 17.28 -0.16 10.34 Average
7 0.813 35.34 -20.66 56.00 25.20 -0.17 10.31
g 0.813 26.04 -19.96 46.00 15.90 -0.17 10.31 Average
9 1.331 36.27 -19.73 56.00 26.19 —0.18 10.26 QP
10 1.331 21.27 -24.73 46.00 11.19 —0.18 10.26 Average
11 1.898 31.55 -24.45 56.00 21.50 -0.19 10.2
12 1.898 21.55 —24.45 46.00 11.50 —0.19 10.24 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
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Appendix C Radiated Spurious Emission Test Data

. o Relative Humidity : | 51~53%
Test Engineer : Koi Ji
Temperature : 21.2 ~22.5°C

Radiated Spurious Emission Test Modes

Mode Band FGal-Tzd) Antenna Modulation Channel | Frequency 32:2 RU Remark
Model | U-NII-1 | 5.15-5.25 4 802.11a 36 5180 6Mbps - -
Mode2 | U-NI-1 | 5.15-5.25 4 802.11a 44 5220 6Mbps - -
Mode 3 | U-NI-1 | 5.15-5.25 4 802.11a 48 5240 6Mbps - -
Mode 4 | U-NI-1 | 5.15-5.25 4 802.11ax HE20 36 5180 MCSO0 Full RU -
Mode5 | U-NI-1 | 5.15-5.25 4 802.11ax HE20 44 5220 MCS0 Full RU -
Mode 6 | U-NI-1 | 5.15-5.25 4 802.11ax HE20 48 5240 MCS0 Full RU -
Mode 7 | U-NI-1 | 5.15-5.25 4 802.11ax HE40 38 5190 MCSO0 Full RU -
Mode 8 | U-NI-1 | 5.15-5.25 4 802.11ax HE40 46 5230 MCS0 Full RU -
Mode9 | U-NI-1 | 5.15-5.25 4 802.11ax HE80 42 5210 MCS0 Full RU -
Mode 10 | U-NII-1 | 5.15-5.25 4 802.11ax HE20 36 5180 MCSO | Partial_26/0RU -
Mode 11 | U-NIl-1 | 5.15-5.25 4 802.11ax HE20 36 5180 MCSO0 | Partial_52/37RU -
Mode 12 | U-NII-1 | 5.15-5.25 4 802.11ax HE20 36 5180 MCSO0 | Partial_106/53RU -
Mode 13 | U-NII-2A | 5.25-5.35 4 802.11a 52 5260 6Mbps - -
Mode 14 | U-NII-2A | 5.25-5.35 4 802.11a 60 5300 6Mbps - -
Mode 15 | U-NII-2A | 5.25-5.35 4 802.11a 64 5320 6Mbps - -
Mode 16 | U-NII-2A | 5.25-5.35 4 802.11ax HE20 52 5260 MCS0 Full RU -
Mode 17 | U-NII-2A | 5.25-5.35 4 802.11ax HE20 60 5300 MCSO0 Full RU -
Mode 18 | U-NII-2A | 5.25-5.35 4 802.11ax HE20 64 5320 MCSO0 Full RU -
Mode 19 | U-NII-2A | 5.25-5.35 4 802.11ax HE40 54 5270 MCSO0 Full RU -
Mode 20 | U-NII-2A | 5.25-5.35 4 802.11ax HE40 62 5310 MCSO0 Full RU -
Mode 21 | U-NII-2A | 5.25-5.35 4 802.11ax HE80 58 5290 MCSO0 Full RU -
Mode 22 | U-NII-2A | 5.25-5.35 4 802.11ax HE20 64 5320 MCSO | Partial_26/8RU -
Mode 23 | U-NII-2A | 5.25-5.35 4 802.11ax HE20 64 5320 MCSO | Partial_52/40RU -
Mode 24 | U-NII-2A | 5.25-5.35 4 802.11ax HE20 64 5320 MCSO0 | Partial_106/54RU -
Mode 25 | U-NII-2C | 5.47-5.725 4 802.11a 100 5500 6Mbps - -
Mode 26 | U-NII-2C | 5.47-5.725 4 802.11a 116 5580 6Mbps - -
Mode 27 | U-NII-2C | 5.47-5.725 4 802.11a 140 5700 6Mbps - -
Mode 28 | U-NII-2C | 5.47-5.725 4 802.11ax HE20 100 5500 MCS0 Full RU -
Mode 29 | U-NII-2C | 5.47-5.725 4 802.11ax HE20 116 5580 MCSO0 Full RU .
Mode 30 | U-NII-2C | 5.47-5.725 4 802.11ax HE20 140 5700 MCSO0 Full RU .
Mode 31 | U-NII-2C | 5.47-5.725 4 802.11ax HE40 102 5510 MCSO0 Full RU .
Mode 32 | U-NII-2C | 5.47-5.725 4 802.11ax HE40 110 5550 MCSO0 Full RU .
Mode 33 | U-NII-2C | 5.47-5.725 4 802.11ax HE40 134 5670 MCSO0 Full RU .
Mode 34 | U-NII-2C | 5.47-5.725 4 802.11ax HE80 106 5530 MCSO0 Full RU .
Mode 35 | U-NII-2C | 5.47-5.725 4 802.11ax HE80 122 5610 MCSO0 Full RU .
Mode 36 | U-NII-2C | 5.47-5.725 4 802.11ax HE20 100 5500 MCSO | Partial_26/0RU .
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Mode 37 | U-NII-2C | 5.47-5.725 4 802.11ax HE20 140 5700 MCSO0 Partial_26/8RU -
Mode 38 | U-NII-2C | 5.47-5.725 4 802.11ax HE20 100 5500 MCSO0 Partial_52/37RU -
Mode 39 | U-NII-2C | 5.47-5.725 4 802.11ax HE20 140 5700 MCSO0 Partial_52/40RU -
Mode 40 | U-NII-2C | 5.47-5.725 4 802.11ax HE20 100 5500 MCSO | Partial_106/53RU -
Mode 41 | U-NII-2C | 5.47-5.725 4 802.11ax HE20 140 5700 MCSO | Partial_106/54RU -
Mode 42 | U-NII-2C | 5.47-5.725 4 802.11a 144 5720 6Mbps - -
Mode 43 | U-NII-2C | 5.47-5.725 4 802.11ax HE20 144 5720 MCSO0 Full RU -
Mode 44 | U-NII-2C | 5.47-5.725 4 802.11ax HE40 142 5710 MCSO0 Full RU -
Mode 45 | U-NII-2C | 5.47-5.725 4 802.11ax HE80 138 5690 MCSO0 Full RU -
Mode 47 U-NII-3 5.725-5.85 4 802.11a 149 5745 6Mbps - -
Mode 48 U-NII-3 5.725-5.85 4 802.11a 157 5785 6Mbps - -
Mode 49 U-NII-3 5.725-5.85 4 802.11a 165 5825 6Mbps - -
Mode 50 U-NII-3 5.725-5.85 4 802.11ax HE20 149 5745 MCSO0 Full RU -
Mode 51 U-NII-3 5.725-5.85 4 802.11ax HE20 157 5785 MCSO0 Full RU -
Mode 52 U-NII-3 5.725-5.85 4 802.11ax HE20 165 5825 MCSO0 Full RU -
Mode 53 U-NII-3 5.725-5.85 4 802.11ax HE40 151 5755 MCSO0 Full RU -
Mode 54 U-NII-3 5.725-5.85 4 802.11ax HE40 159 5795 MCSO0 Full RU -
Mode 55 U-NII-3 5.725-5.85 4 802.11ax HE80 155 5775 MCSO Full RU -
Mode 56 U-NII-3 5.725-5.85 4 802.11ax HE20 149 5745 MCSO0 Partial_26/0RU -
Mode 57 U-NII-3 5.725-5.85 4 802.11ax HE20 165 5825 MCSO Partial_26/8RU -
Mode 58 U-NII-3 5.725-5.85 4 802.11ax HE20 149 5745 MCSO0 Partial_52/37RU -
Mode 59 U-NII-3 5.725-5.85 4 802.11ax HE20 165 5825 MCSO0 Partial_52/40RU -
Mode 60 U-NII-3 5.725-5.85 4 802.11ax HE20 149 5745 MCSO0 | Partial_106/53RU -
Mode 61 | U-NII-3 | 5.725-5.85 4 802.11ax HE20 165 5825 MCSO | Partial_106/54RU -
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Summary of each worse mode

Mode Modulation Ch. (FI\;quz) d Iéi(/e/:n) (dléiun\]/i/tm) M(aérlg)in Pol. Zszk Result Remark
1 802.11a 36 5149.85 50.80 54.00 -3.20 H AVERAGE Pass Band Edge
1 802.11a 36 10360.00 45.47 68.20 -22.73 H PEAK Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 10440.00 45.42 68.20 -22.78 \Y, PEAK Pass Harmonic
3 802.11a 48 5455.28 45.24 54.00 -8.76 \Y, AVERAGE Pass Band Edge
3 802.11a 48 10480.00 45.47 68.20 -22.73 H PEAK Pass Harmonic
4 802.11ax HE20 36 5149.85 50.93 54.00 -3.07 H AVERAGE Pass Band Edge
4 802.11ax HE20 36 10360.00 46.13 68.20 -22.07 H PEAK Pass Harmonic
5 802.11ax HE20 44 - - - - - - - Band Edge
5 802.11ax HE20 44 10440.00 45.94 68.20 -22.26 \% PEAK Pass Harmonic
6 802.11ax HE20 48 5458.36 44.40 54.00 -9.60 H AVERAGE Pass Band Edge
6 802.11ax HE20 48 10480.00 45.28 68.20 -22.92 \% PEAK Pass Harmonic
7 802.11ax HE40 38 5149.69 50.81 54.00 -3.19 H AVERAGE Pass Band Edge
7 802.11ax HE40 38 10380.00 45.75 68.20 -22.45 \% PEAK Pass Harmonic
8 802.11ax HE40 46 5145.37 47.56 54.00 -6.44 H AVERAGE Pass Band Edge
8 802.11ax HE40 46 10460.00 45.79 68.20 -22.41 \Y PEAK Pass Harmonic
9 802.11ax HE80 42 5150.00 49.59 54.00 -4.41 H AVERAGE Pass Band Edge
9 802.11ax HE80 42 10420.00 46.07 68.20 -22.13 H PEAK Pass Harmonic
10 802.11ax HE20 36 5138.05 50.83 54.00 -3.17 H AVERAGE Pass Band Edge
10 802.11ax HE20 36 - - - - - - - Harmonic
11 802.11ax HE20 36 5142.65 50.41 54.00 -3.59 H AVERAGE Pass Band Edge
11 802.11ax HE20 36 - - - - - - - Harmonic
12 802.11ax HE20 36 5148.95 49.65 54.00 -4.35 H AVERAGE Pass Band Edge
12 802.11ax HE20 36 - - - - - - - Harmonic
13 802.11a 52 - - - - - - - Band Edge
13 802.11a 52 10520.00 45.70 68.20 -22.50 H PEAK Pass Harmonic
14 802.11a 60 - - - - - - - Band Edge
14 802.11a 60 10600.00 45.94 74.00 -28.06 \% PEAK Pass Harmonic
15 802.11a 64 5350.00 50.13 54.00 -3.87 H AVERAGE Pass Band Edge
15 802.11a 64 10640.00 36.30 54.00 -17.70 H AVERAGE Pass Harmonic
16 802.11ax HE20 52 - - - - - - - Band Edge
16 802.11ax HE20 52 10520.00 45.88 68.20 -22.32 \% PEAK Pass Harmonic
17 802.11ax HE20 60 - - - - - - - Band Edge
17 802.11ax HE20 60 10600.00 45.65 74.00 -28.35 \% PEAK Pass Harmonic
18 802.11ax HE20 64 5350.00 49.91 54.00 -4.09 H AVERAGE Pass Band Edge
18 802.11ax HE20 64 10640.00 46.47 74.00 -27.53 H PEAK Pass Harmonic
19 802.11ax HE40 54 5350.00 47.13 54.00 -6.87 H AVERAGE Pass Band Edge
19 802.11ax HE40 54 10540.00 47.97 68.20 -20.23 \% PEAK Pass Harmonic
20 802.11ax HE40 62 5350.45 50.05 54.00 -3.95 H AVERAGE Pass Band Edge
20 802.11ax HE40 62 10620.00 46.18 74.00 -27.82 \% PEAK Pass Harmonic
21 802.11ax HE80 58 5350.55 50.39 54.00 -3.61 H AVERAGE Pass Band Edge
21 802.11ax HE80 58 10580.00 46.07 68.20 -22.13 H PEAK Pass Harmonic
22 802.11ax HE20 64 5362.55 50.35 54.00 -3.65 H AVERAGE Pass Band Edge
22 802.11ax HE20 64 - - - - - - - Harmonic
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23 802.11ax HE20 64 5358.35 50.91 54.00 -3.09 H AVERAGE Pass Band Edge
23 802.11ax HE20 64 - - - - - - - Harmonic
24 802.11ax HE20 64 5350.00 49.92 54.00 -4.08 H AVERAGE Pass Band Edge
24 802.11ax HE20 64 - - - - - - - Harmonic
25 802.11a 100 5459.85 47.27 54.00 -6.73 H AVERAGE Pass Band Edge
25 802.11a 100 11000.00 46.36 74.00 -27.64 \% PEAK Pass Harmonic
26 802.11a 116 - - - - - - - Band Edge
26 802.11a 116 | 11160.00 46.14 74.00 -27.86 H PEAK Pass Harmonic
27 802.11a 140 5725.76 64.09 68.20 -4.11 H PEAK Pass Band Edge
27 802.11a 140 | 11400.00 37.36 54.00 -16.64 H AVERAGE Pass Harmonic
28 802.11ax HE20 | 100 5467.69 61.61 68.20 -6.59 \Y, PEAK Pass Band Edge
28 802.11ax HE20 100 | 11000.00 46.04 74.00 -27.96 H PEAK Pass Harmonic
29 802.11ax HE20 116 - - - - - - - Band Edge
29 802.11ax HE20 116 11160.00 46.48 74.00 -27.52 H PEAK Pass Harmonic
30 802.11ax HE20 140 5725.00 65.08 68.20 -3.12 H PEAK Pass Band Edge
30 802.11ax HE20 140 | 11400.00 37.41 54.00 -16.59 \% AVERAGE Pass Harmonic
31 802.11ax HE40 102 5467.05 64.65 68.20 -3.55 H PEAK Pass Band Edge
31 802.11ax HE40 102 | 11020.00 45.38 74.00 -28.62 \% PEAK Pass Harmonic
32 802.11ax HE40 110 5458.51 47.48 54.00 -6.52 H AVERAGE Pass Band Edge
32 802.11ax HE40 110 11100.00 46.40 74.00 -27.60 \Y PEAK Pass Harmonic
33 802.11ax HE40 134 5729.84 64.87 68.20 -3.33 H PEAK Pass Band Edge
33 802.11ax HE40 134 11340.00 37.23 54.00 -16.77 H AVERAGE Pass Harmonic
34 802.11ax HE80 | 106 5458.57 50.63 54.00 -3.37 H AVERAGE Pass Band Edge
34 802.11ax HE80 106 11060.00 46.12 74.00 -27.88 \Y PEAK Pass Harmonic
35 802.11ax HE80 | 122 5728.56 63.05 68.20 -5.15 H PEAK Pass Band Edge
35 802.11ax HE80 122 11220.00 37.24 54.00 -16.76 H AVERAGE Pass Harmonic
36 802.11ax HE20 | 100 5457.61 50.64 54.00 -3.36 H AVERAGE Pass Band Edge
36 802.11ax HE20 100 - - - - - - - Harmonic
37 802.11ax HE20 140 5726.32 64.70 68.20 -3.50 H PEAK Pass Band Edge
37 802.11ax HE20 140 - - - - - - - Harmonic
38 802.11ax HE20 100 5460.01 63.06 68.20 -5.14 H PEAK Pass Band Edge
38 802.11ax HE20 100 - - - - - - - Harmonic
39 802.11ax HE20 140 5725.04 65.07 68.20 -3.13 H PEAK Pass Band Edge
39 802.11ax HE20 140 - - - - - - - Harmonic
40 802.11ax HE20 | 100 5469.93 61.20 68.20 -7.00 H PEAK Pass Band Edge
40 802.11ax HE20 100 - - - - - - - Harmonic
41 802.11ax HE20 140 5725.84 65.04 68.20 -3.16 H PEAK Pass Band Edge
41 802.11ax HE20 140 - - - - - - - Harmonic
42 802.11a 144 - - - - - - - Band Edge
42 802.11a 144 | 11440.00 37.82 54.00 -16.18 \% AVERAGE Pass Harmonic
43 802.11ax HE20 144 - - - - - - - Band Edge
43 802.11ax HE20 144 | 11440.00 37.62 54.00 -16.38 H AVERAGE Pass Harmonic
44 802.11ax HE40 142 - - - - - - - Band Edge
44 802.11ax HE40 142 11420.00 37.72 54.00 -16.28 \% AVERAGE Pass Harmonic
45 802.11ax HE80 138 - - - - - - - Band Edge
45 802.11ax HE80 138 11380.00 37.72 54.00 -16.28 H AVERAGE Pass Harmonic
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47 802.11a 149 5605.41 57.68 68.20 -10.52 H PEAK Pass Band Edge
47 802.11a 149 11490.00 38.12 54.00 -15.88 \% AVERAGE Pass Harmonic
48 802.11a 157 5925.01 57.20 68.20 -11.00 H PEAK Pass Band Edge
48 802.11a 157 11570.00 37.95 54.00 -16.05 \% AVERAGE Pass Harmonic
49 802.11a 165 5937.01 56.93 68.20 -11.27 H PEAK Pass Band Edge
49 802.11a 165 11650.00 37.38 54.00 -16.62 H AVERAGE Pass Harmonic
50 802.11ax HE20 | 149 5627.20 57.53 68.20 -10.67 \Y, PEAK Pass Band Edge
50 802.11ax HE20 | 149 | 11490.00 38.18 54.00 -15.82 H AVERAGE Pass Harmonic
51 802.11ax HE20 | 157 5934.00 57.40 68.20 -10.80 H PEAK Pass Band Edge
51 802.11ax HE20 | 157 | 11570.00 37.98 54.00 -16.02 H AVERAGE Pass Harmonic
52 802.11ax HE20 | 165 5925.60 57.40 68.20 -10.80 H PEAK Pass Band Edge
52 802.11ax HE20 165 | 11650.00 46.80 74.00 -27.20 H PEAK Pass Harmonic
53 802.11ax HE40 151 5611.01 57.86 68.20 -10.34 \Y PEAK Pass Band Edge
53 802.11ax HE40 151 11510.00 38.13 54.00 -15.87 \Y AVERAGE Pass Harmonic
54 802.11ax HE40 159 5972.00 57.85 68.20 -10.35 \Y PEAK Pass Band Edge
54 802.11ax HE40 159 | 11590.00 38.08 54.00 -15.92 H AVERAGE Pass Harmonic
55 802.11ax HE80 155 5630.40 60.06 68.20 -8.14 H PEAK Pass Band Edge
55 802.11ax HE80 155 11550.00 38.08 54.00 -15.92 H AVERAGE Pass Harmonic
56 802.11ax HE20 149 5631.20 56.49 68.20 -11.71 \Y PEAK Pass Band Edge
56 802.11ax HE20 149 - - - - - - - Harmonic
57 802.11ax HE20 165 5979.20 58.06 68.20 -10.14 H PEAK Pass Band Edge
57 802.11ax HE20 165 - - - - - - - Harmonic
58 802.11ax HE20 | 149 5618.00 56.81 68.20 -11.39 \Y PEAK Pass Band Edge
58 802.11ax HE20 149 - - - - - - - Harmonic
59 802.11ax HE20 | 165 5935.20 58.53 68.20 -9.67 H PEAK Pass Band Edge
59 802.11ax HE20 165 - - - - - - - Harmonic
60 802.11ax HE20 149 5614.00 57.27 68.20 -10.93 H PEAK Pass Band Edge
60 802.11ax HE20 149 - - - - - - - Harmonic
61 802.11ax HE20 | 165 5926.80 58.30 68.20 -9.90 H PEAK Pass Band Edge
61 802.11ax HE20 165 - - - - - - - Harmonic
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Co-location
Radiated Spurious Emission Test Modes
Band g Data
Mode Band (GH2) Antenna Modulation Channel | Frequency Rate RU Remark
Mode 62 U-NII-1 5.15-5.25 4 802.11ax HE20 36 5180 MCSO | Full RU -
Mode 62 | 2400-2483.5 | 2400-2483.5 3 Bluetooth-LE_GFSK 19 2440 1Mbps - -
Mode 62 LTE Band 13
Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
62 802.11ax HE20 36 5149.65 50.02 54.00 -3.98 H AVERAGE Pass Band Edge
62 802.11ax HE20 36 10360.00 46.59 68.20 -21.61 \% PEAK Pass Harmonic
62 Bluetooth-LE_GFSK | 19 2485.30 44.70 54.00 -9.30 H AVERAGE Pass Band Edge
62 Bluetooth-LE_GFSK 19 4880.00 50.59 54.00 -3.41 H AVERAGE Pass Harmonic
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
] | |7 UNH-UNIL2AA-C
5.0 5.
448 48
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5665 66.59 74.00 -7.41 30.31 .11 1203 20.87 Q.00 100 D38 PEAC 1 5150.00 108.27 ------ ------ BLE7 M2 1286 20.88 0.00 100 230 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
U-MI-A-U-H0-24-U-NI-2CIAVG, NI 28 U-I-2CRVG)
448 48
Av
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5149.85 50.80 34.00 -3.00 3454 3410 1203 20.87 Q.00 100 138 AVERAGE 1 516008 99.17 ------ ----- BLT7 M2 1006 20.88 0.00 100 230 AVERAGE
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Mode Band Edge

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

ANT 4
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
] | T U -NI-2ANL2C
5.0 i 5.
ik ;Ihn' ﬂmﬂ“ iy Mdual
a ’ s
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5135.65 57.50 74.00 -16.43 4120 3416 12.00 20.80 Q.00 30 46 PEAC 1 5150.00 102.72 ------ ------ B6.32 .22 1206 20.88 0.0 30 46 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
-804 U-NI-2CHAVG) i ) NN 28 U-I-2CRVG)
a 1 s
Av
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5149.85 47.15 5400 -6.75 30.99 3410 1203 20.87 Q.00 310 46 AVERAGE 1 5150.00 94,38 ------ ------ T.18 M2 1006 20.88 0.00 30 46 AVERAGE
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Pol. Horizontal Vertical
1‘.lr!‘\uwel(liBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S 1L
L - ULNIA-GAT-24-U-H0-2CAVG)| 1 - - UNIH-UNI-2A--NI-CAVG)|
Peak f
Avg bk
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 10360.00 45.47 68.20 -20.73 37.61 37.46 17.53 66.54 0.0 - - PEAC 1 10360.00 45.15 68.20 -23.05 %6.69 37.46 1.4 66.34 0.0 - - PEAC
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Pol. Horizontal Vertical
mLﬂeI(ﬂBle) o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S g |1 o
— 4 _ LN _ L S0 UNLLUNIAD LG
Peak 4 AR o . WNWW Wi
o s
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g Modwhdwr & B0 B B B B a dg
1 1044p.00 45.06 68.20 -23.14 %6.44 37.35 17.60 66.35 0.00 -~ PEAK 1 10440.00 45.40 68.20 -20.78 6.8 37.34 17.61 66.35 0.8 - -- PEAC
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3
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT 4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
fhd UM s
| ] | | ONH-UNIZAALC
5.0 5.
! WW
448 48
Peak
15 35
163 163
it 5204, 538, i 5416, 5450 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5493.% 5513 74.00 -18.77 3B.19 .59 1.3 0.87 Q.60 18 242 PEAC 1 5240.00 106,38 ------ ------ B8l .37 1010 0.9 000 100 242 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
U-NIA-U--2A-U-H-2C{AVG) L - NI 28-U-I-2CHAVG)
448 1 48
Av
g 15 35
163 163
it 5204, 538, i 5416, 5450 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 544626 45.20 54.00 -B.50 28.14 34.60 1231 20.85 Q.00 100 242 AVERAGE 1 540,00 99.05 ------ ----- 848 34.37 1010 20.9 .00 100 242 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C11 of C186
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srorronas. FCC RF Test Report

Report No. : FR4D1311E

3
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT 4
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e A FAT RS i
1 ] | T UIEA-L-2A N2
5.0 5.
1
| st e
448 48
Peak
15 35
163 163
it 5204, 538, i 5416, 5450 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 415,24 5559 74.00 -18.41 3B.50 .60 1217 20.80 Q.00 33 45 PEK 1 5240.00 102,77 ------ === B6.08 3438 1211 0.9 o603 45 PEK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
s s :
N B3
5.0 L]
U-NIA-U--2A-U-H-2C{AVG) L . LN 28-U-I-CHAVG)
448 1 48
Av
g 15 35
163 163
it 5204, 538, i 5416, 5450 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 945,28 4504 5400 -B.76 28.20 3459 1030 20.87 Q.00 33 45 AVERAGE 1524000 95,55 -----v -ooo- 7.9 .38 111 0.9 000 338 45 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AU7
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sromoncas. FCC RF Test Report

Report No. : FR4D1311E

Pol. Horizontal Vertical
mLﬁ&I(ﬂBﬂVﬁn} o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S g |1 o
L - ULNIA-GAT-24-U-H0-2CAVG)| 1 - - UNIH-UNI-2A--NI-CAVG)|
Peak e ‘ f ;
it s
Avg 35 b
163 163
T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (Miz) Frequency (Mz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 10450.00 45.47 68.20 -20.73 %6.81 37.57 17.84 66.56 .00 -~ PEAK 1 10430.00 45.41 68.20 -20.79 .76 37.57 17.64 66.56 0.8 - -- PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AU7
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Report No. : FR4D1311E

4
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz
ANT 4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
] | | 7 UN-DNI2AALC
5.0 5.
448 48
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5149.65 65.40 74.00 -B.51 40.03 3410 1203 20.87 Q.00 100 135 PEAC 1 5150.00 107,07 ------ ------ 9130 .22 1206 20.88 0.00 100 235 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
U-MI-8-0-H0-24-U-NI-2CIAVG, UM 28 U-I-2C{RVG)
448 48
Av
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5149.85 50.93 34.00 -3.07 34.67 3410 1203 20.87 Q.00 100 135 AVERAGE 1 51E0.00 98.34 ------ ------ BLO4 3422 1206 20.88 0.00 100 235 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AU7
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Report No. : FR4D1311E

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz
ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
U-HA-0-H0-28-U-A- ] | | UN-NIL2AA-C
5.0 5.
484 4 W
Peak
15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5M47.35 6853 74.00 -13.07 4466 3401 1203 20.87 Q.00 3 47 PEKC 1 5150.00 102,79 ------ -=---- B6.30 .22 1206 20.88 0.0 30 47 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
U-H-A-0-H0-24-U-NI-2CIAVG) NI 28 U--CAVG)
iy ‘ Y
Av
g 15 35
163 163
G 520, 5140, 5160, 5180, 5200 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5150.00 47.93 34.00 -6.07 3167 3410 1203 20.87 Q.00 390 47 AVERAGE 1 51E0.00 94.33 ------ ----- 7813 M2 1006 20.88 0.00 30 47 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AU7
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Report No. : FR4D1311E

Pol. Horizontal Vertical
mLeveI(nBuvnn) o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S g |1 o
L - ULNIA-GAT-24-U-H0-2CAVG)| 1 - - UNIH-UNI-2A--NI-CAVG)|
Peak MW nmeMW‘
Avg 35 b
163 163
T000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (Miz) Frequency (Mz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g Modwhdwr & B0 B B B B a dg
1 10360.00 46.13 68.20 -22.07 37.68 37.46 17.53 66.4 0.00 -~ PEAK 1 10360.00 45.20 68.20 -23.00 6.7 37.47 1154 66.54 0.0 - - PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AU7
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Report No. : FR4D1311E

Pol. Horizontal Vertical
Level (dBuVim) Level {dBuVim)
U-NIL1-U-NILZA-U-NIL2C U-NI-1-U-NIL2A-U-NI-2C
675 675
5 r 5! r
425 ! 425
3. 5 L et : 30. ! ; 4 r'h P 2 "
f o 3 " Jhm.,—w'-.-” b
1750 P L W o V') \’W‘WNMW el
- w S T 17. b
5. I
Peak 7 7
i) 2. 18, 612 806. 1000 2
Frequency (MHz) 30 224, 418, 612, 806, 1000
Frequency (MHz)
Limit Over Read Ant Cable Preamp  Aux APos  TPos .
Freq Level Line Limit Level Factor Loss Factor Facter Remark Linit Over Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m dé  dBuv  dB/m dB ds d a deg
1 18e.81 28.54 43.50 -22.96 36.11 16.83 1.5 32.65 @.88 - -- Peak Mz dBuV/m dBuV/m d8  dBuv dB/m dB dB dB o deg
2 172.83 28.58 43.50 -14.92 44.48 15.53 1.38 32.73 @.0@ - -- Peak 1 98.87 28.@9 43.56 -15.41 43.99 15.84 1.80 32.65 .00 - -- Peak
3 246.55 19.31 46.80 -26.69 32.5 18.84 1.65 32.88 0.0 -- -- Peak 2 172,59 31.47 43.5@ -12.83 47.27 15.55 1.38 32.73 @.0e - -- Peak
4 321.e8 21.35 46.80 -24.65 32.69 19.60 1.9 32.34 0.@0 -- -- Peak 3 283.41 22,36 46.8@ -23.54 34.61 18.84 1.76 32.85 0.0 - -- Peak
5 641.1@ 25.88 46.00 -20.12 38.82 26.51 2.63 33.28 @.00 -- -- Peak 4 581.20 26.27 46.8@ -19.73 30.91 26.11 2,52 33.27 6.80 - -- Peak
6 931.13 29.70 46.80 -16.3@0 23.21 30.24 3.17 31.92 B.0@ -- -- Peak 5  775.93 28.87 46.80 -17.93 30.67 28.20 2.91 33.11 0.80 -- -- Peak
7 931.13 29.7@ 46.0@ -16.30 28.21 30.24 3.17 31.92 @.@e - -- Peak 6 958.53 30.77 46.8@ -15.23 28.45 38.65 3.25 31.58 0.00 - -- Peak
Lavel (dBuVim)
Level (dBuVim) 12
120
Ny 1154
1050
900
904
I T UMLUNZAL L
M= N Ml LU 3 il
600 TRR W/ W81
Peak 00 UNI-U-NIZA-UNIF _ - - U_
40 b N VN A 40 g g B e Vg P 1S
W Pyt A i T S LA LTl W{\M‘w
00 00
160 180
18000 2400, 26800, a0, 5600, 40000 18000 2400, 26800, Ha. 5600, 40000
Frequency {MHz) Frequency (MHz)
Sporton International Inc.(Kunshan) Page Number : C17 of C186
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sromoncas. FCC RF Test Report

Report No. : FR4D1311E

Pol. Horizontal Vertical
mLﬁ&I(ﬂBﬂVﬁn} o Level (dBuvim)
138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S i [ e gy S g |1 o
L - ORG24 -NI-CAVG)| 1 - - UNIH-UNI-2A--NI-CAVG)|
A 1 AN
Peak H pPTITI L  as DWWWWW
delpl
Avg 35 b
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g Modwhdwr & B0 B B B B a dg
1 10440.00 45.70 68.20 -22.50 37.18 37.34 17.6] 66.%5 0.00 -~ PEAK 1 10440.00 45.%4 68.20 -22.16 57.3% 37.53 17.61 66.35 0.8 - -- PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AU7
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Report No. : FR4D1311E

6
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH48_Full RU_5240MHz
ANT 4
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e A FAT RS i
) ] | LT UIEA-L-2A- N2
5.0 ! 5.
! W
YRRINTS WTE TUTIROU By Ry Y
408 Al Ly ik Lokl 488
Peak
15 35
163 163
it 5204, 538, i 5416, 5450 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5485.56 55.59 74.00 -18.00 3B.02 34.60 1216 20.79 Q.00 113 134 PEKC 1 5240.00 105,29 ------ === B.72 .37 1010 0.9 o.00 103 234 PEK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
U-NIA-U--2A-U-H-2C{AVG) L - ULNIA--NT- 24 U-I-CIAVG)
448 4 48
Av
g 15 35
163 163
it 5204, 538, i 5416, 5450 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5453.36 44.40 3400 -0.60 27.36 3450 1033 20.87 Q.00 113 134 AVERAGE 154000 97.29 ------ ----- B80.72 .37 1210 20.9% .00 113 234 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AU7
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6
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH48_Full RU_5240MHz
ANT 4
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
e A FAT RS i
mn ] | LT UIEA-L-2A- N2
5.0 : 5.
1 pn——
44 48 W
Peak
15 35
163 163
it 5204, 538, i 5416, 5450 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 549.% 56.55 74.00 -17.45 39.49 34.60 12.16 20.80 Q.00 3 42 PEK 1 5240.00 103.26 ------ ------ B6.69 .37 1210 0.9 0.0 M 4 PEK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 i
N B3
5.0 L]
U-NIA-U--2A-U-H-2C{AVG) L - NN 28 U-I-CHAVG)
448 1 48
Av
g 15 35
163 163
it 5204, 538, i 5416, 5450 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 545353 4439 5400 -0.61 7.3 .58 103 20.87 Q.00 30 42 AVERAGE 1 540,00 94.38 ------ ----- 7080 M8 1010 20.9 0.00 33 42 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AU7
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Pol. Horizontal Vertical
el B el B
138 134
LA a5
83 B3
UMD NZA DTG DA ZA DN
g up ) . L LTl i) S S I
L . UNILUNI-ZA DN CAVG) e . UNHE-UNI-2A U NLCAVG)

Peak 4 MMMWWW
Avg 35
163 163
T000 00, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mk BNe B BN B & B & o0 @y MdnBNe B BN Bh & B & o &g
1 10430.00 45.67 68.20 -23.13 %6.40 37.58 17.65 66.56 0.8 - -- PEAC 1 10430.00 45.28 68.20 -22.90 %6.63 37.57 17.64 66.56 0.8 - -- PEAC
Sporton International Inc.(Kunshan) Page Number : C21 of C186
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Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE40_CH38_Full RU_5190MHz

ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i3 i3
UIHA-A-N-2A -2 ] | |7 UNIA-LI-2A- N2
[ Al
44 44
Peak
15 35
163 163
s 5 5164, 51%6. 528, 5260 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5149.69 61.92 74.00 -12.08 45.66 34.10 12.63 29.87 0.60 108 232 PEAK 1 5199.0 101,67 ------ ------ 85,25 34.24 12.06 29.88 0.00 100 232 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i3 i3
[ Al
U-N-AELAT-2A-U-I-2CAVE),
44 44
Av
g 15 35
163 163
s KA 5164, 51%6. 528, 5260 100 0. 0. 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 5149.69 58.81 54.00 -3.19 3455 34.10 12.63 29.87 0.00 100 232 AVERAGE 1 5199.08 9151 ------ - 75,09 34.24 12.06 29.88 0.00 100 232 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AU7
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Pol. Horizontal Fundamental

Lol

113§

U-H0-A-U-N-2- A2

ﬁﬂll \m
pAl f
| TR Lol IR b
e i

m TN I} L
Peak Blank
5
16
590 5244, 5298, 5352 5406, 5450
Frequency (Miz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 5387.78 55.62 74.00 -18.38 38.63 34.55 12.24 29.80 0.00 108 232 PEAK

Lol

113§

IM"N\_W

'\\ U-NHA-L 2 U--2C AV
1

Avg Blank

5190 544, 5208, 5352, 5406, 5450
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 544086 46.08 54.00 -7.92 20.82 34.60 1231 29.85 0.0 109 232 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C23 of C186
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7
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_Full RU_5190MHz
ANT 4
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
-HA-0-0-24- U2 ] | |7 URNIA-LI-2A- N2
5.0 5.
! me
448 48
Peak
15 35
163 163
G 532 5164, 51%. 5, 5260 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5M3.89 57.43 74.00 -16.57 4117 3410 1203 20.87 .00 3 46 PEAC 1 5199.00 97.20 ------ ------ .78 4.4 1206 20.88 0.0 31 46 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95
1
N B3
5.0 L]
U --2A-U-S0-2CAVG) U-H-A-U--28-U--2C V)
e e, [I— L. L L s e
448 48
Av
g 15 35
163 163
G 532 5164, 51%. 5, 5260 1o il 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & & B o dg MG BWE B BY & & & & a dy
1 5150.00 43.34 54.00 -5.60 3208 3410 1203 20.87 Q.00 31 46 AVERAGE 1 5199.00 87.68 ------ ------ Tl .24 1206 20.88 0.0 31 46 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C24 of C186

TEL : +86-512-57900158
FCC ID : IHDT56AU7




sromoncas. FCC RF Test Report

Report No. : FR4D1311E

Pol. Vertical Fundamental
1HL&W&I(tlI!ll\l'Iln)
1138
97.5,%“)
03
\ U-Ht-U-H0-24-U-AT-2C)
80 '%% 1
a8 & o AN 0 e e el L
Peak Blank
5
16
590 5244, 5298, 5352 5406, 5450
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 5375.09 56.00 74.00 -17.98 39.10 3450 113 20.81 Q.60 3 46 PEAC
1HL&W&I(tlI!ll\l'Iln)
1138
5
M
850
U242V
44 “\\ 1
Avg Blank
5
16
590 5244, 5298, 5352 5406, 5450
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
M BN B BN Bk & B & a g
1 9473 4017 3400 -7.83 19.13 3459 1030 20.87 Q.00 31 46 AVERAGE

Sporton International Inc.(Kunshan)
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FCC ID : IHDT56AU7

Page Number

: C25 of C186




sromoncas. FCC RF Test Report

Report No. : FR4D1311E

Peak s v

Avg 35
163
T000 a0, 11400, 13600, 16800, 18000
Frequency (Miz)
Linit Resd  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g
1 10330.00 45.63 68.20 -20.57 37.15 37.47 17.% 6.4 0.00 -~ PEAK

Pol. Horizontal Vertical
el B el B
138 134
LA a5
83 B3
UMD NZA DTG DA ZA DN
g up ) . L LTl i) S S I
UNILUNI-ZA DN CAVG) e . UNHE-UNI-2A U NLCAVG)

1 ki
T000 920, 11400, 13600, 16800, 18000
Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modwhdwr & B0 B B B B a dg
1 10330.00 45.75 68.20 -22.45 3.7 37.48 17.% 6635 0.8 - - PEAC

Sporton International Inc.(Kunshan)
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH46_Full RU_5230MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
U024 -2 ] | T UIF-NI-2ANL2C
5.0 i 5.
‘1“\‘vn“v" ".‘-Ip T m'rn'n‘ U
[T L. s
Peak
15 35
163 163
G 532 5164, 51%. 5, 5260 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BN & & & & a dy
1 5M40.49 57.65 74.00 -16.35 4136 3413 1003 20.87 Q.00 100 240 PEAC 1 5230.00 103.79 ------ -=---- 8.3 3.3 1.9 20.9 0.00 100 240 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
95 95 1
N B3
5.0 L]
U-NI-A--2A-U-0-2C1AVG) U-H-8-U--28-U--2C1AVG)
— [I— L. L bbb 18
448 48
Av
g 15 35
163 163
G 532 5164, 51%. 5, 5260 1o . 0, 400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read At Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MG BWE B BY & & & & a dy
1 515,37 4756 54.00 -6.44 3108 3412 1203 20.87 Q.00 100 240 AVERAGE 1523000 94.25 ------ ----- 701 W3 1009 299 0.00 100 240 AVERAGE
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